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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.07e+004 psf Water Content, % 20.41 19.75
Preconsolidation Pressure: 2.1e+004 psf Dry Unit Weight, pcf 104.6 109.7
Compression Index: 0.196 Saturation, % 89.85 98.83
Diameter: 2.5 in Height: 1 in Void Ratio 0.61 0.54
LL: 38 PL: 17 Pl: 21 GS: 2.71
Project: Exelon Texas COL VictorigLocation: 2182UD UD-13 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW )
.| sample No.: UD-13 Test Date: 1/21/08 Depth: 120-121.7' e
Test No.: 8186 Sample Type: Undisturbed Elevation: N/A 2/t Glof
*| Description: Light Gray Clayey SAND (SC) T
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.027
Mon, 18-FEB-2008 13:55:11 peC
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CONSOLIDATION TEST DATA
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Project: Exelon Texas COL VictoriaLocation: 2182UD UD-13

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

-{ Sample No.: UD-13

Test Date: 1/21/08

Depth: 120-121.7" )

= [ Test No.: 8186

Sample Type: Undisturbed Elevation: N/A 2l afo ﬁ?
| Description: Light Gray Clayey SAND (SC) ' '
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.027
Mon, 18-FEB-2008 13:55:11 D;C,Oe
Volume 3, Rev. 0 - 7/10/08 Page 2002 of 2371 DCN# EXE%E':S



CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.07e+004 psf Water Content, % 20.41 19.75
Preconsolidation Pressure: 2.1e+004 psf Dry Unit Weight, pcf 104.6 109.7
Compression Index: 0.196 Saturation, % 89.85 98.83
Diameter: 2.5 in Height: 1 in Void Ratio 0.61 0.54
LL: 38 PL: 17 PI: 21 | GS: 2.71
Project: Exelon Texas COL VictorigLocation: 2182UD UD-13 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW
| Sample No.: UD-13 Test Date: 1/21/08 Depth: 120-121.72 _JAJ
2| Test No.: 8186 Sample Type: Undisturbed Elevation: N/A ?./ﬁafté, g’
N Description: Light Gray Clayey SAND (SC) e
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.027
Mon, 18-FEB-2008 13:55:18 DsC
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon Texas COL VictorigLocation: 2182UD UD-13 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW -, N
--{ Sample No.: UD-13 Test Date: 1/21/08 Depth: 120-121.7’ o
L | Test No.: 8186 Sample Type: Undisturbed Elevation: N/A L((Q(oz
-1 Description: Light Gray Clayey SAND (SC)
| Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.027
Mon, 18-FEB-2008 13:55:18 : DSC

-08

Volume 3, Rev. 0 - 7/10/08 Page 2004 of 2371 DCN# EXE%S 3



CONSOLIDATION TEST DATA

SUMMARY REPORT
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100 1000 10000 100000

VERTICAL STRESS, psf

Before Test After Test
Overburden Pressure: 1.23e+004 psf Water Content, 7% 26.84 22.61
Preconsolidation Pressure: 1.84e+004 psf Dry Unit Weight, pcf 95.37 104.4
Compression Index: 0.156 Saturation, % 94.50 99.30
Diameter: 2.498 in Height: 0.998 in Void Ratio 0.77 0.61

LL: NP PL: NP Pl: NP GS: 2.70

Project: Exelon Texas COL VictorigLocation: 2182UD UD-15

Project No.: 6468071777

Boring No.: 2182UD Tested By: HJ Checked By: JW — ‘)
| Sample No.: UD-15 Test Date: 1/21/08 Depth: 145-147.5' e e
Test No.: 8188 Sample Type: Undisturbed Elevation: N/A 2!{9 [é‘
Description: Very Pale Brown Mottled Brownish Yellow SILT (ML)
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 11:52:26 PSC
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Exelon Texas COL Victori

hLocation: 2182UD UD-15

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ .

Checked By: JW -,
; : : o
~| Sample No.: UD-15 Test Date: 1/21/08 Depth: 145-147.5
Test No.: 8188 Sample Type: Undisturbed Elevation: N/A 'L/(Q/o
“| Description: Very Pale Brown Mottled Brownish Yellow SILT (ML) ‘
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 11:52:25 P S

Volume 3. Rev. 0 -
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CONSOLIDATION TEST DATA
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100 1000 10000 100000

VERTICAL STRESS, psf

Before Test After Test
Overburden Pressure: 1.23e+004 psf Water Content, % 26.84 22.61
Preconsolidation Pressure: 1.84e+004 psf Dry Unit Weight, pcf 85.37 104.4
Compression Index: 0.156 Saturation, 7% 94.50 99.30
Diameter: 2.498 in Height: 0.998 in Void Ratio 0.77 0.61

LL: NP PL: NP Pl: NP | 6s: 2.70

Project: Exelon Texas COL Victori

bLocation: 2182UD UD-15

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

A
. «»| Sample No.: UD-15 Test Date: 1/21/08 Depth: 145-147.5 ~
7| Test No.: 8188 Sample Type: Undisturbed Elevation: N/A _)/!fq,/a‘f‘
I Description: Very Pale Brown Mottied Brownish Yellow SILT (ML)
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 11:52:15 DSC
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CONSOLIDATION TEST DATA

SUMMARY REPORT

o.g ! i) I. L : L E 1 ! L E I E I ! 1 f I 1 L 1 1 1 1 1
] z : .
0.8 C
3 -
o I
= . : . N
® 0.7 : ; L
o T H ! L
o § : E i
> - = L
0.6 ; C
0.5 —— ] — i
100 1000 10000 100000
VERTICAL STRESS, psf
10—3 1 1 1 1 1 [l ! 1 ! 1 ! ] { LJI J ! l 1 ] 1 1 E ] 1.1
o ? ? i
[9} H H
(7] g §
N : ]
g 10 : :
i 3 E ;
> ] ; :
< i : 5
107 — ——— —_—
100 1000 10000 100000
VERTICAL STRESS, psf
Project: Exelon Texas COL VictorigLocation: 2182UD UD-15 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW — Y
2 Sample No.: UD-15 Test Date: 1/21/08 Depth: 145-147.5' se ot
| Test No.: 8188 Sample Type: Undisturbed Elevation: N/A L[{?/a
“ Description: Very Pale Brown Mottled Brownish Yellow SILT (ML)
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 11:52:15 DsC
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000 1e+006
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.67e+004 psf Water Content, % 22.79 20.74
Preconsolidation Pressure: 2.69e+004 psf Dry Unit Weight, pcf 101.7 107.7
Compression Index: 0.199 Saturation, % 92.52 97.92
Diameter: 2.5 in Height: 0.9998 in Void Ratio 0.67 0.58
LL: 43 PL: 17 Pl: 26 GS: 2.72

Project: Exelon Texas COL Victori

hl.ocation: 2182UD UD-17

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

=] Sample No.: UD-17

Test Date: 1/9/08

Depth: 215-217.

5 S

Test No.: 8189

Sample Type: Undisturbed

Elevation: N/A

2.1 98|

Description: Light Gray Sandy Lean CLAY (CL)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Cr= 0.030

Tue, 19-FEB-2008 16:43:38
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Project: Exelon Texas COL VictorigLocation: 2182UD UD-17 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW A
£ .
.| Somple No.: UD-17 - |Test Date: 1/9/08 Depth: 215-217.5’ =eihd
/| Test No.: 8189 Sample Type: Undisturbed Elevation: N/A 2,!{?{0%
+| Description: Light Gray Sandy Lean CLAY (CL) S
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.030
Tue, 19-FEB-2008 16:43:38 _ DsC
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
QOverburden Pressure: 1.67e+004 psf Water Content, % 22.79 20.74
Preconsolidation Pressure: 2.69e+004 psf Dry Unit Weight, pcf 101.7 107.7
Compression Index: 0.199 Saturation, % 92.52 97.92
Diameter: 2.5 in Height: 0.9998 in Void Ratio 0.67 0.58
LL: 43 PL: 17 Pl: 26 GS: 2.72
Project: Exelon Texas COL VictoripLocation: 2182UD UD-17 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW
| Sample No.: UD-17 : Test Date: 1/9/08 Depth: 215-217.5' XY
: Test No.: 8189 Sample Type: Undisturbed Elevation: N/A 24 Q/é?(%?
“| Description: Light Gray Sandy Lean CLAY (CL) T
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 . Cr= 0.030
Tue, 19-FEB-2008 16:43:47 . DS
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon Texas COL VictorigLocation: 2182UD UD-17

Project No.: 6468071777

Boring No.: 2182UD Tested By: HJ

Checked By: JW

Tue, 19-FEB-2008 16:43:47

Volume 3, Rev. 0 - 7/10/08 Page 2012 of 2371
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.| Sample No.: UD-17 Test Date: 1/9/08 Depth: 215-217.5' )
| Test No.: 8189 Somple Type: Undisturbed Elevation: N/A - /1 9/ X
/| Description: Light Gray Sandy Lean CLAY (CL) T
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.030
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.21e+004 psf Water Content, % 26.52 27.20
Preconsolidation Pressure: 2.21e+004 psf Dry Unit Weight, pcf 91.29 99.4
Compression Index: 0.209 Saturation, % 81.52 100.92
Diameter: 2.489 in Height: 1 in Void Ratio 0.91 0.75
LL: 52 PL: 26 Pl: 26 GS: 2.79

Project: Exelon Texas COL VictorigLocation: 2182UD UD-25

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

-| Sample No.: UD-25

Test Date: 1/21/08

Depth: 303-304.2'  “ A0

| Test No.: 8195 Sample Type: Undisturbed Elevation: N/A R Qfaj‘;
*| Description: Light Gray Fat CLAY (CH) R
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 14:22:27 DSC
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon Texas COL VictorigLocation: 2182UD UD-25 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW
.| Sample No.: UD-25 Test Date: 1/21/08 Depth: 303-304.2"  “§.Q |
Test No.: 8195 Sample Type: Undisturbed Elevation: N/A 571 q;’oﬁ7
Description: Light Gray Fat CLAY (CH) o
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 14:22:27 DsC

Volume 3, Rev. 0 - 7/10/08 Page 2014 of 2371 pens g~ O 8



CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000 1e+006
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.21e+004 psf Water Content, % 26.52 27.20
Preconsolidation Pressure: 2.21e+004 psf Dry Unit Weight, pcf 91.29 99.4
Compression Index: 0.209 Saturation, % 81.52 100.92
Diameter: 2.499 in Height: 1 in Void Ratio 0.91 0.75
LL: 52 PL: 26 PI: 26 |es: 2.79
Project: Exelon Texas COL VictoriaLocation: 2182UD UD-25 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW -, .\
Sample No.: UD-25 Test Date: 1/21/08 Depth: 303-304.2' —
‘ist No.: 8195 Sample Type: Undisturbed Elevation: N/A 2{1q/e
Description: Light Gray Fat CLAY (CH)
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 14:22:18 D‘gc’
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon Texas COL VictorigLocation: 2182UD UD-25 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW —T. A
Sample No.: UD-25 Test Date: 1/21/08 Depth: 303-304.2' Sl St
Test No.: 8185 Sample Type: Undisturbed Elevation: N/A Z»f {?{ﬁ
4 Description: Light Gray Fat CLAY (CH)
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.032
Mon, 18-FEB-2008 14:22:18 DIC’

Volume 3, Rev. 0 - 7/10/08
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.32e+004 psf Water Content, 7% 14.85 14.62
Preconsolidation Pressure: 3.57e+004 psf Dry Unit Weight, pcf 115.5 121.8
Compression Index: 0.149 Saturation, % 85.45 100.20
Diameter: 2.499 in Height: 1.004 in Void Ratio 0.47 0.40
LL: 35 PL: 16 Pl: 19 GS: 2.73

Project: Exelon Texas COL Victori

nlocation: 2182UD UD-26

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

Sample No.: UD-26 Test Date: 1/24/08 Depth: 320-321.5 PY>3)
Test No.: 8196 Sample Type: Undisturbed Elevation: N/A > /‘)ﬂ; /]
Description: Pale Brown Lean CLAY with sand (CL)
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.015
Fri, 29-FEB-2008 13:43:39 ‘DSC O@
Volume 3, Rev. 0 - 7/10/08 Page 2017 of 2371 DCN# E)&-B—ng
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon Texas COL Victori

iLocation: 2182UD UD-26

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW '

| Sample No.: UD-26 Test Date: 1/24/08 Depth: 320-321.5 —7 . ]
.llest No.: 8196 Sample Type: Undisturbed Elevation: N/A O
: Description: Pale Brown Lean CLAY with sand (CL) 2/‘;4/@
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.015 '
Fri, 29-FEB-2008 13:43:39 pic
' ‘&?«O@
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000 1e+006
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 2.32e+004 psf Water Content, % 14.85 14.62
Preconsolidation Pressure: 3.57e+004 psf Dry Unit Weight, pcf 115.5 121.8
Compression Index: 0.149 Saturation, % - 85.45 100.20
Diameter: 2.499 in Height: 1.004 in Void Ratio 0.47 0.40
LL: 35 PL: 16 PI: 19 |Gs: 2.73
Project: Exelon Texas COL VictorigLocation: 2182UD UD-26 Project No.: 6468071777
Boring No.: 2182UD Tested By: HJ Checked By: JW
Sample No.: UD-26 Test Date: 1/24/08 Depth: 320-321.5' '/J-CAJ
Test No.: 8196 Sample Type: Undisturbed Elevation: N/A Z/‘w/&g
| Description: Pale Brown Lean CLAY with sand (CL) )
Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.015
Fri, 29-FEB-2008 13:43:29 DsC
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4 Description: Pale Brown Mottled Light Gray Fat CLAY (CH)
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Remarks: ASTM D 2435-04

Calculated Saturation Result Not Considered Reliable
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CONSOLIDATION TEST DATA
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Overburden Pressure: 2.4e+004 psf
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Compression Index: 0.276

Diameter: 2.5 in
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Cr= 0.037

Calculated Saturation Result Not Considered Reliable
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Description: Pale Brown Mottled Light Gray Fat CLAY (CH)

Remarks: ASTM D 2435-04

Calculated Saturation Resuit Not Considered Reliable
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Overburden Pressure: 2.44e+004 psf Water Content, % 15.53 14.52
Preconsolidation Pressure: 3.81e+004 psf Dry Unit Weight, pcf 116.9 120.1
Compression Index: 0.14 Saturation, % 92.28 94.37
Diameter: 2.499 in Height: 0.991 in Void Ratio 0.46 0.42

LL: 43 |pL: 17 PI: 26 GS: 2.73

Project: Exelon Texas COL Victori

Location: 2182UD UD-30

Project No.: 6468071777

Boring No.: 2182UD

Tested By: HJ

Checked By: JW

_.-| Sample No.: UD-30 Test Date: 1/10/08 Depth: 340-341.1 -sj‘u)
Test No.: 8198 Sample Type: Undisturbed Elevation: N/A ~ L QAT
| Description: Light Gray Lean CLAY (CL) R |

Remarks: CONSOLIDATIOPN TEST REPORT By ASTM D2435-04 Cr= 0.028
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Remarks: CONSOLIDATIOPN TEST REPORT By ASTM D2435-04 Cr= 0.028
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Diameter: 2.499 in Height: 0.991 in Void Ratio 0.46 0.42
LL: 43 PL: 17 Pl: 26 GS: 2.73

Project: Exelon Texas COL Victori

nLocation: 2182UD UD-30
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Boring No.: 2182UD Tested By: HJ Checked By: JW a—— ’b
| Sample No.: UD-30 Test Date: 1/10/08 Depth: 340-341.1 S
/{ Test No.: 8198 Sample Type: Undisturbed Elevation: N/A *3)9'3&{@
Description: Light Gray Lean CLAY (CL) —
Remarks: CONSOLIDATIOPN TEST REPORT By ASTM D2435-04 Cr= 0.028
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| Description: Light Gray Lean CLAY (CL)
Remarks: CONSOLIDATIOPN TEST REPORT By ASTM' D2435-04 Cr= 0.028
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Remorks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.028
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